
 

Fenster � windows 
Rollläden � shutters 

Türen + Tore � doors 
Fassaden � curtain walling 

Baubeschläge � building hardware 

 
 
 
 
 
 
 
 

PfB GmbH & Co. Prüfzentrum für Bauelemente KG  Sparkasse Rosenheim  
Lackermannweg 24 Telefon +49 (0) 80 36 / 67 49 47 - 0 Bankleitzahl 711 500 00  
D-83071 Stephanskirchen (bei Rosenheim) Telefax +49 (0) 80 36 / 67 49 47 - 28 Kontonummer 500 556 741  
Gesellschafter M. Demmel, R. Müller, A. Urban www.pfb-rosenheim.de Steuer-Nr. 156/172/13009 Notified Body 
AG Traunstein HRA 8871 info@pfb-rosenheim.de USt-IdNr. DE245353602 No. 1644No. 1644No. 1644No. 1644 

Dipl.-Ing. (FH) Rüdiger Müller 
Prüfzentrum für Bauelemente 
 

Anerkannte Prüfstelle 
Landesbauordnung 
BAY 33BAY 33BAY 33BAY 33 

        March 16, 2011 CG/YA 

TEST REPORT NO. 11/03-A091-B1 
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This report consists of 5 pages. The following are included as appendix: 

  -Appendix 1 – Photos of test sample  
  -Appendix 2 – Data sheets 
  -Appendix 3 – Technical documentation 
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1 Introduction and Scope 

The customer Özbosan confirmed the order by mailing the submission form on the 15th 
March 2011 to PfB Turkey Ataturk Oganize Sanayi Bolgesi 10045 Sokak No 7, 35620 Cigli 
– Izmir, Turkey. The order includes the resistance to wind load test for the performance 
according EN 13241-1 : 2003. It was performed in collaboration between PfB Turkey and 
the notified Body inspection authority Prüfzentrum für Bauelemente (PfB). 

The tests were conducted according below standards 
- EN 12444 : 2000 “Industrial, commercial and garage doors and gates-resistance to wind 

load Test method“ 

The test results were classified according to below standards 
- EN 12424 : 2000 “Industrial, commercial and garage doors and gates-resistance to wind 

load- Classification“ 

2 Test sample  

2.1 Sampling and test sample labelling  

The test sample was delivered on 15th March 2011 by Özbosan. The test sample was 
delivered mounted in a steel sub frame (cross section 100 mm x 100 mm). The jointing 
between window frame and mounting frame was sealed by practical guidance.  

 

 
 

2.2 Technical data of the test sample 

Test sample No. 11/03-A091-P1: 

Galvanized Steel Power Operated Industrial Door  

Total outside dimension 
(width x height)    2750 mm x 2740 mm 

clear opening 
(width x height)    2350 mm x 2300 mm 

Panel dimensions, each 
(width x height x thickness)  2540 mm x 120 mm x 20 mm 

Panel G 110 Özbosan 

Motor: Salva S-600  370 Watt 600 kg. 

Guiding Profile 100 lük Klavuz 

Reinforced end profile of panel Baza Profilleri reinforced with two L profiles each ca. 
 35 x 40 mm attached with seven screws, distance 
 between two screws ca. 300 mm 

More details of the configuration of the test sample are given in the technical documentation.  

 Test sample     Labelling by Customer Labelling by PfB 
 Galvanized Steel Power  
 Operated Industrial Door 

G 110 11/03-A091-B1 
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2.3 Technical documentation 

On 15th March 2011 the customer completed drawings and technical fact sheets with regard 
to the test sample by e-mail. See Appendix 3 

3 Used test equipment and gauges 

Following equipments are used for the mentioned tests: 
- Test wall with Inventory number   35001  
 (Producer: Holten-Prueftechnik GmbH) connected   
 with software for data acquisition for control and application  
 of air pressure, measurement of air leakage rate and water  
 spray with a controlled rate.  
- 1 length measurement potentiometer (Mitutoyo Absolute).  35101 

The measurement tolerance of the test-wall is in the limits of the requirements of the 
standard. The latest calibrations were done on 14th May 2010. 

4 Execution of the test and test results  

4.1 Person in charge and date of the test 

Person in charge Christoph Geiger 
Test person Yigit Altug 
Date 16.03.2011 
Person present from the customer None 

4.2 Description of the test and test results  

4.2.1 Resistance to Wind load Test according to EN 12444 

The resistance to wind was tested according to EN 12424 Table 1. 

No damage or operational difference has occurred after the tests. 

The test results are represented in Data sheet 1: Resistance to wind load according to EN 
12444 (1 Page). 

5 Classification of the test results  

Based on the test results according to paragraph 4.2.1 the following classification can be applied.  

Essential Characteristic Section in 
EN 13241-1 

Applicable 
Standard 

Performance 
Specification 

Test Result 

Resistance to wind load 4.4.3 EN 12424  Class +4/-4 
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Image 1: Test sample No. 
11/03-A091-P1 On the test rig 

 

 
 

Image 2: Test sample No. 
11/03-A091-P1 Power 
mechanizm   
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Image 3: Test sample No. 
11/03-A091-P1 Power motor 

 

 

 
 

Image 4: Test sample No. 
11/03-A091-P1 Flag 

 

 

 
 



 
 
Appendix 1 Photos Page 4 of 7 
 
Test report No. 11/03-A091-B1 of March 16, 2011 
Özbosan Boru-Profil Endüstrisi Otomatik Kepenk Sist.ve Lamine Ahşap Pazarlama Ith.Đhr.San.Tic.Ltd.Şti 
Fatih mahallesi Çamlık cad. No:24  35414 Sarnıç / Gaziemir / Đzmir 

Prüfzentrum für Bauelemente 

 
Dipl.-Ing. (FH) Rüdiger Müller 

 

Image 5: Test sample No. 
11/03-A091-P1 Upper panel 
guide 

 

 

 
 

Image 6: Test sample No. 
11/03-A091-P1 Lower panel 
guide 
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Image 7: Test sample No. 
11/03-A091-P1 On the test rig 
(Open) 

 

 

 
 

Image 8: Test sample No. 
11/03-A091-P1 Deflection 
gauge placed on the sample for 
wind load testing  
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Image 9: Test sample No. 
11/03-A091-P1 reinforced end 
profile 

 

 
 

Image 10: Test sample No. 
11/03-A091-P1 reinforced end 
profile 
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Image 11: Test sample No. 
11/03-A091-P1 reinforced end 
profile 

 

 
 

Image 12: Test sample No. 
11/03-A091-P1 reinforced end 
profile 
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Appendix 2 Data sheets 

 

Data sheet 1 Resistance to Wind load EN 12444 
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DataSheet 1: Resistance to windload  EN 12444:

Sample description: Galvanized Steel Power Operated Industrial Door
Testdate:

Sample number 11/03-A091-B1 condition Tested as delivery

Measurements [mm] : Outer dimensions width: 2750 atmospheric pressure: 1022 hPa
Outer dimensions height: 2740 Temperature: 18 °C
Panel dimension width: 2350 Joint length L: 9,30 m
Panel dimension height: 2300 Area A: 5,41 m²
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